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Fire Retardant Test according to DIN 4102-1 (flammability test, class B1) BOdchte
ATTENTION: this is a combined document of B1 reports of the B1 pvc-foil and the Diamond FR fabric

Warrington Brandhaus

TEST CERTIFICATE ON FLAME RESISTANCE TESTING
Na 237 /BP /16

Test method:
1) PN-EN 1625:2002 Texules and vextiles products. Burning behaviour
of industrial and technical textiles. Procedure Lo determine the ignitability
ol vertically orented specimens.
) PN-EM 16242002 Textles and textiles products. Buming behaviour
of indusinal and 1echinieal textiles. Procedure 1o determine the (Tome spread
of vertically onienied specimens.

Subject of testing:
Fabric named J-3 AMSTERDAM 1A FR, intended for use as lampshades,
Compesition; 100% polyester FR
Weight: 215 gf'm”
Testing sample with the correct s1ze, in apprepriate stale for testing,
supplied by the Crderer wilh its characteristic and without the Sampling Protocol,

Resulis of testing:

1} Determination of ease of ignition according 10 PN-EN 1625:2002;
Samples didn’t burn during of 20 s flame acting.
) Deterrumation of Mlame propagation according to PN-ENM 1624:2002:
Samples tested necording fo surface ignition (method A) and according to cdge ignition
(method B) didn't severance the first marker thread.
Flaming debris didn't occur.

Tl phave resulis refir s lesting condinons specificd by the standad, thuey mass wot b wsal oo oo ude on die fabne bobs o eaed
under dallinest eoneliions, F.;l in$ames, wheh affeeid by heat mdiation durieg fire

Ttﬁyj(ﬁ by Test Certificate authorized by
7hi”
)ﬁ/fcj Kubacki, technician

KIEROWNIK

Sample received o, 29062016 ;

Test performed an: 29072016 mgr Iné. Malestars Szejna

NOTES: 50 .08 O

I, The Tesnng results refer only 1o the tested samgle.

2 Test Cemilicale consisss of 4 popes,

3 Test Centificate must not he reproduced in another way. than as a whele without a prior wntien consent of the Testing
Laboratory.

The Orderer wsing, this Test Certificate 1 resporzible for the conformaty between the produet and sample submitted for

testing,

-

PVG-Hart-Falie: Ref. PVGID15201
Farka: DUITED — wailt transluzent

Disse kalandrieten Hart-FVC-Folia werden chne Weichmachar produziart. Sie antsprechen beziiglich
das Gehaltas an Schwermatallan den Anforderungen dar EG-Richtlinie 34/82/EC, sawia deren
Erg3nzungan $242/EC und 891TT/EC.

Begondera Merkmala: - Lampanschirmfalia
- Raduziarla elekirestatisehe Aufladung
- Verbaseart UV -slabilisiart
- Mur for epake und transluzants Farben

Eigenschaften Norm Wart Einhait Bamerkungen
Dicks O 533370 153-700 um Toleranzen:
150 4583 +10% [ =200pm}

+ 7% (201...400 pm)
+ B3 =400 pm)

Dicht= DM EM 150 141% 0,02 alem” In Farbe 01/750
1163-2

Bchlagzuozahigkeit DM EM 150 =450 klim® G=mess=n in L&ngarchtung
B256

WICAT-Erwsicnungepunkt CiM EM 150 T4 42 R G=mese=n in Ol, Verfehren B/S0
306

Makanderung nach O 53377 4% Lagarung im Warrmeschrank bei

‘Warmlagsrung 140°CM0 Min.

- langs s -8

- quer max. £ 2

Tempersiurbelzatung chne +E5 "=

blzibende Malkanderung.

K&lbabruchlampersiur DM 53372 -15 -+ Fellhammermetroce

Oberf2onanreflexion 20-30 GE Melwinkel 85, gaoragts Saie

Oberfiacnenreuhigheit - RZ Cim 4788 B-12 pm gepragts Seile, Melgerst

Perhemeter Mdp Lt 2.5 =
Melstrecks 15 mm

The Tesing Laboriory accredued by the Palish Cenire for Accreditanon (PCA) Mo AR 025.

Pagu |

Brandklgssifizizrung Cim 102 B 00 pm

Verteilar Unterschriftan
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Test Certificate Mo 237/ BP/ 16 conlinued

DETAILED TESTING RESULTS

1) Determination of ease of ignition according to PN-EN 1625:2002

Climale conditions: temperature (20 21'C; humidily (63 £ 5)%;  time 24h
“Testing conditions: temperature 23 °C; humidity TH %
Samples tested 1n delivered state by the Onderer - withoul washing.
Spectmen size: {20400 % 303 mm.
Gas:  propane
Methad A - surface ignition
Longways direciion
Max, ranpy
Sample rumber I T3 45|l |7 1w [ o ou a2 | ud | olhe damage
[men]
Flame applicalion Lime [5] T | 2 [ 3 [ 4567 8 |9 [ o] 2]i
Adlerlnine time [5] [1] it [1] [1] 1] [1] 1k 1] 1] il 1] il 1]
Tt meull 3] 0| 0 0 (oflojojlojlojoflo]O 1]
continned
Blax. ranpe
Sawrigle miarabicr T R E O B L O e O e e Y - | o the demape
|srm
Flame application time 5] 14 | 15 [ b6 |17 | 1% | 19§20 f 20} 20§30 ] 30 -
Aufier{lame time [5] ik 1] [ K 1] i u 0 [Tl KT [1] - il
[ Test result goloflolojolololojolofol] -
Crosswise direction
Max. ronge
Sample rumiber 1 2 A4 s |6 | 7R w 0|01 |12] 13| olthedimage
| Gl
Flarme apphication toe [5) T | 213 | %] 51 6 7| & % [w]n]iz]in
Allerllaine tine [5] 1] [ [i] [i] 1] [i] [0 1 [1] il 1] 1] ] =
Test reull ojlofofjoJe]o olojJe|o]o
eoninued
Blax. farge
Sample nmber O E T IR AN O AT IR 00 T O 3 B af e domage
[mm]
Flame anplicutian time (5] B4 | 15 | L6 ) 17 | I8 | B | 30 ] 30| M) 30 ) 1 -
Adierflame time [5] 014 1] n 1] [ 1] [1] 1 [N 1] - - A6
Tesst result cjJojololJalo[aofjald o | -

O - sample didn’t bum

Page 2

Method B - edge ignition

Longways direction

Test Certilicate Mo 237/ BP'/ 16 continued

Max, sanpe
Sainl nalsce Pla s ba s a7 w | oo foaz ]3] oriedunoge
[mm]
Flame application Lime [5] 1 2 3 4 3 ] |3 a pmjn [E]
Aferflame lime [s] [i] 1] [1] i [ 1] it [t} L] 0 0 ¥ i
Test resul | 0 5] 3] o|lo]lO]|O oo |0 o
continued
Mlos. range
Bk b s wlar | wlw|lmla|nzla|ae]- of the damage
{mm]
Flame application time [4] 14 [ 15 | 0 ) 17 | b8 0 19 | 20 020 | 20 ) 20 | 3| -
Aherdlamse time [5] [t 0 1] 1] L] L] 1] [1] [1] [} - = B0
Tt result o0 O] a]0 |0 O} 0 o]0 i) - -
Crosswise dincction
Max. ruige
Sample cumher Pz bala s tagr s e | |iz] i3] afhedmage
[l
Flame application fime [s] ] 2 3 4 5 il T R 9 L L = )
Aferflame tme [s] i iy [ [1] i I 1] i 1 [ 1] [ 0 N
Test resull [i] 1] 5] 1] L8] 0 3] 4] 1 v 4] 0 o]
cominued
Max. mnge
Sample number 14 | 15 ) e p0F | L8 | ¥ [ 20| X | 22| 23|24 = | ofdhe damage
[mm]
Flume applecaion vime [s] 14 015 e § 17 | IH 19 | X 20 | M| 20| 20 -
Afterflame fime | 5] 1] 0 it 1] il 1] L] ] i | o 0 - m
Test esult glololojojojojo]lolal]d -
0 - sample didn't burn
Result of the test accordin -EN 1625:2002:

Samples didn't burn during of 20 s flame acting,




Test Certificate Mo 237 /BF / [0 continued

2) Measurement of lame spread properties according to PN-EN 1624:2002;

Climate conditions; temperature (20 £ 2)°C;
lemperature 23°C

Testing conditions:

humidity (63 + 5%
humidily 71 %a

Samples tested in delivered stae by the Crrdierer - without washing,

Specimen size:
Gas:  propane

Method A - surface ignition

{360 x 170} mm

FI!"“? , Time misasarcd Tram the start of the
“PI"-.“-“E““‘ ARerflame | Lengibof application of the 1ess fame wnsil ihe D buminy
Directinn “ET]" 5“’“{:" lime the damape severance of the marker thnmds of b nl&"hm
naimher (1]
[+ fram] 1 ] [0
I 1] =]
1 1] a4 - - - ln )
n 2 n ds - - hle)
Langways 3 n 45 - - - NO
Average - a z
walui i b
T i ) NO
1 1 L 34 ND
Crswisy k] 1] 34 _ < Nk
Averape 5 R a .
valug 0 H
PE - Time mesural from tle sim ol the . :
nmﬂ,‘“""" Aferilame Lenpth af applicauticn of e ted Mame urtil the Did berning
Dirceticn '"[T:f ?ﬂﬂ; timis ihe dansage severunee of the marker threads ﬂl'lhl_ll-;lril:hﬁs
I bvsol [ n m '
[5] Is) [s]
b a =} - - E MO
in 2 1] a6 - MO
Luempways 3 i 63 MO
Average o 65 . . £
viluw
1 0 L} - - NO
i0 2 n iR - - - MO
Crosswise 3 1] Gl) = - MO
Avernge a £0 - - -
salue

2

Result of the test a

-EN 1624:20032;

Samples tested secording to surface ignition (method A) and according to edge ignition (method B)
didn’t severance the first marker thread. Flaming debris didn't occur.

END OF THE TEST CERTIFICATE
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